

## CERTIFICATE OF ANALYSIS

**DATE: 27/09/2014**

**PRODUCT**

**BATCH NUMBER**

**MFD.IN**

**WA-2B**

14J111

Sep 2014

**TEST RESULTS:**

**PROPERTY**

**SPECIFICATION**

**RESULT**

Clarity of solution

Clear, Water white

Clear, Water white

Foaming

Trace Max. (after 5 min)

Traces

Suspension of Magnaglo

Particles suspended

Particles suspended

pH

8.9 – 9.2

9.1

Corrosion

No corrosion at/below water  
level.

No corrosion at /below  
water level

**CERTIFICATION**

We certify that the results listed above were obtained by performing specified test methods on a representative sample from the above listed batch at the time of manufacture.



Manager- Quality Control

Form No: F/QC/015/02 Rev: 11/2011